

East Lancashire Medical Services

Out-of-Hours Formulary

ANALGESIA

Codeine 30mg tablets
Diclofenac 100mg suppositories
Diclofenac 75mg in 3ml injection
Ibuprofen 400mg tablets
Ibuprofen 100mg in 5ml suspension
Paracetamol 500mg tablets
Paracetamol 120mg in 5ml suspension

ASTHMA

Aerochamber (adult) - blue
Aerochamber (child) with mask - yellow
Aerochamber (infant) with mask - orange
Ipratropium 250micrograms/ml nebuliser solution
Salbutamol 2.5mg/2.5ml nebuliser solution
Salbutamol 5mg/2.5ml nebuliser solution
Salbutamol 100microgram/dose Inhaler
Prednisolone 5mg tablets

CARDIAC EMERGENCIES

Aspirin 300mg soluble tablets
Furosemide 40mg tablets
Glyceryl trinitrate 400mcg spray

ALLERGY/ANAPHYLAXIS

Adrenaline 1 in 1000 auto-injector – EMERADE® (150microgram, 300microgram & 500microgram)
Chlorphenamine 4mg tablets
Chlorphenamine 2mg in 5ml oral solution
Hydrocortisone Sodium Succinate 100mg injection
Loratadine 10mg tablets

DIABETIC EMERGENCIES

Glucagon 1mg Injection

OPIOID OVERDOSE

Naloxone 400microgram in 1ml injection

GASTROINTESTINAL

Hyoscine butylbromide 10mg tablets
Lansoprazole 30 mg capsules
Loperamide 2mg capsules
Prochlorperazine 5mg tablets
Prochlorperazine 3mg buccal tablets

Dioralyte oral rehydration sachets
Glycerol 2g suppositories
Glycerol 4g suppositories
Laxido® sachets

Micralax enema
Prochlorperazine 12.5mg in 1ml injection

PSYCHIATRIC EMERGENCIES

Diazepam 2mg tablets
Diazepam 5mg rectal tubes
Diazepam 10mg rectal tubes
Haloperidol 500microgram capsules
Haloperidol 5mg in 1ml injection

OBSTETRICS AND GYNAECOLOGY

Levonorgestrel 1500mcg (Levonelle 1500®) tablet

INFECTION

Aciclovir 200mg tablets
Aciclovir 800mg tablets
Amoxicillin 500mg capsules
Clarithromycin 250mg tablets
Flucloxacillin 500mg capsules
Metronidazole 400mg tablets
Nitrofurantoin 100mg M/R capsules
Penicillin V 250mg tablets
Trimethoprim 200mg tablets

Amoxicillin 125mg in 5ml SF suspension
Clarithromycin 125mg in 5ml suspension
Flucloxacillin 125mg in 5ml SF suspension
Penicillin V 125mg in 5ml SF suspension
Trimethoprim 50mg in 5ml suspension

Benzylpenicillin 600mg injection – Meningitis kit
Cefotaxime 1g injection – Meningitis kit

Fucidic acid 1% eye drops
15g Sodium fusidate 2% cream (Fucidin®)

PALLIATIVE CARE

Cyclizine 50mg in 1ml injection
Glycopyrronium bromide 200 microgram in 1ml
Hyoscine hydrobromide 400microgram in 1ml
injection Levomepromazine 25mg in 1ml injection
Morphine sulphate 10mg/ml injection
Midazolam 10mg in 2ml injection
Metoclopramide 10mg in 2ml injection
Oramorph 10mg in 5ml oral solution

MISCELLANEOUS

Blood glucose testing strips – CareSens N, Contour Next, TEE 2 test strips
Sodium chloride 0.9% injection 5ml
Water for injection 10ml vial
Pregnancy test kits